
Self-propelled elevating work platform

PARTS CATALOG

Models
65XEN
78XEN
80XEN
100XEN
120XEN
140XEN
160XEN
80XENS
100XENS
160XENS

HANGCHA GROUP CO., LTD.

January, 2021

Original instruction

XEN Series



FOREWORD

Dear customers, thank you very much for your purchase of the XEN series

Self-propelled elevating work platform of HANGCHA Group.Before you order

accessories, please confirm the following conditions：

1、Which model does the parts you want to order belong to。

Which system does the parts you want to order belong to。

2、Locate the page number of the corresponding part or system in the catalog

3、Find the serial number of the corresponding part in the figure on the page number,

and find the code and name of the part in the table.

4、In addition to the above information, we need to be informed of the

corresponding quantity.

The legends and tables included in this manual are the latest versions at the time of

preparation.

Due to the continuous update of products and technologies, the company reserves

the right to update technical parameters and relevant information without prior

notice



Contents
1 Chassis.............................................................................................................................................. 1

1.1 Drive steering assembly........................................................................................................ 1
1.2 Anti-overturning assembly....................................................................................................4
1.3 Battery door assembly.......................................................................................................... 7
1.4 Tank door assembly...............................................................................................................9
1.5 Tire and pedal assembly......................................................................................................12
1.6 Switches and alarm light assembly.....................................................................................14
1.7 Oil tank................................................................................................................................ 16

2 Scissors........................................................................................................................................... 18
2.1 Scissors assembly（65XEN）............................................................................................. 18
2.2 Scissors assembly（78XEN）............................................................................................. 21
2.3 Scissors assembly（80XEN/80XENS）............................................................................... 24
2.4 Scissors assembly（100XEN/100XENS）........................................................................... 27
2.5 Scissors assembly（120XEN）........................................................................................... 30
2.6 Scissors assembly（140XEN/160XEN/160XENS）.............................................................33

3 Platform..........................................................................................................................................36
3.1 Fixed platform assembly（65/78XEN，80/100XENS）.................................................... 36
3.2 Extended platform assembly（65/78XEN，80/100XENS）..............................................38
3.3 Fixed platform assembly（80/100/120/140/160XEN,160XENS）....................................40
3.4 Extended platform assembly（80/100/120/140/160XEN,160XENS）.............................42
3.5 Pedal assembly....................................................................................................................44

4 Hydraulic system.............................................................................................................................45
4.1 Hydraulic pipeline（65/78XEN）....................................................................................... 45
4.2 Hydraulic pipeline（80/100XEN,80/100XENS）................................................................47
4.3 Hydraulic pipeline（120/140XEN,160XEN,160XENS）......................................................49
4.4 Lifting cylinder assembly.....................................................................................................52
4.5 Upper lifting cylinder assembly（120/140XEN，160XEN，160XENS）.......................... 53
4.6 Valve bank........................................................................................................................... 54

5 Electric System................................................................................................................................55
5.1 Electric harness（65/78XEN,80/100XENS）......................................................................55
5.2 Electric harness（80/100/120/140/160XEN，160XENS）...............................................57
5.3 control handle..................................................................................................................... 59
5.4 Control panel assembly.......................................................................................................60

6 Label................................................................................................................................................61
6.1 Label diagram...................................................................................................................... 61
6.2 Label figure..........................................................................................................................65



1

1 Chassis

1.1 Drive steering assembly



2

1.1 Drive steering assembly

Item Part No. Description Qty Serial No.

1 GB/T 91 4×50 Split Pin 4×50 2

2
78XEN-810100-G00 Tire 2 65/78XEN

140XEN-810100-G00 Tire 2 80/100/160XENS,80/100/120/140/160XEN

3 GB/T 889 12 Hexagon nut M12 8

4 GB/T 97 12 Plain washer 12 8

5

78XEN-450200-000 Steering bracket 1 65/78XEN

80XENS-450200-000 Steering bracket 1 80/100XENS

140XEN-450200-000 Steering bracket 1 80/100/120/140/160XEN，160XENS

6

78XEN-130100-G00 Hydraulic motor 2 65/78XEN

80XENS-130100-G00 Hydraulic motor 2 80/100XENS

140XEN-130100-G00 Hydraulic motor 2 80/100/120/140/160XEN，160XENS

7
GB/T 5782 M12×100 Bolt M12×100 8 65/78XEN

GB/T 5782 M12×90 Bolt M12×90 8 80/100/120/140/160XEN，80/100/160XENS

8 CT-225165-G00 Flanging bushing 2

9 140XEN-450003-001 Gasket 2

10 GB/T 97 14 Plain washer 14 1

11 GB/T 93 10 Spring washer 10 2

12 GB/T 5783 M10×20 Bolt M10×20 2

13 78XEN-010005-000 Pin 1

14
78XEN-620200-000 Steering cylinder 1 65/78XEN，80/100XENS

140XEN-620300-000 Steering cylinder 1 80/100/120/140/160XEN，160XENS

15 GB/T 97 16 Plain washer 16 1

16
78XEN-620002-000 Cylinder seal package 1 65/78XEN，80/100XENS

140XEN-620003-000 Cylinder seal package 1 80/100/120/140/160XEN，160XENS

17 78XEN-010006-000 Pin 1

18 GB/T 91 3.2×40 Split Pin 3.2×40 2

19

78XEN-450300-001 Steering linkage 1 65/78XEN，80/100XENS

140XEN-450300-001 Steering linkage 1 80/100/120/140XEN

160XEN-450300-001 Steering linkage 1 160XEN

160XENS-450300-001 Steering linkage 1 160XENS

20

78XEN-450100-000 Steering bracket 1 65/78XEN

80XENS-450100-000 Steering bracket 1 80/100XENS

140XEN-450100-000 Steering bracket 1 80/100/120/140/160XEN，160XENS

21
78XEN-450002-001 Copper bush 2 65/78XEN，80/100XENS

140XEN-450002-001 Copper bush 2 80/100/120/140/160XEN，160XENS

22 CT-523550-G00 Fibre bushing 2 65/78XEN，80/100XENS



3

CT-525550-G00 Fibre bushing 2 80/100/120/140/160XEN

23
78XEN-450005-001 Shaft sleeve 2 65/78XEN，80/100XENS

140XEN-450008-001 Shaft sleeve 2 80/100/120/140/160XEN，160XENS

24 CT-503030-G00 Fibre bushing 2

25 140XEN-400004-000 Dust shield 2 80/100/120/140/160XEN，160XENS

26 78XEN-300001-000 Thick gasket 2

27 JB/ZQ 4342 30 Clamp spring 30 2

28 GB/T 97 5 Plain washer 5 4 80/100/120/140/160XEN

29 GB/T 93 5 Spring washer 5 4 80/100/120/140/160XEN

30 GB/T 5783 M5×12 Bolt M5×12 4 80/100/120/140/160XEN



4

1.2 Anti-overturning assembly



5

1.2 Anti-overturning assembly

Item Part No. Description Qty Serial No.

1 CT-102525-G00 Bushing 2

2 78XEN-010009-000 Pin 2

3 GB/T 91 3.2×40 Split Pin 3.2×40 4

4
78XEN-010009-000 Pin 2 80/100/120/140/160XEN,160XENS

78XEN-010010-000 Pin 2 65/78XEN，80/100XENS

5 78XEN-510400-000 Junction plate 2

6 CT-111510-G00 Bushing 4

7 78XEN-010008-000 Pin 2

8
GB/T 5783 M8×50 Bolt M8×50 4 65/78XEN，80/100XENS

GB/T 5783 M8×50 Bolt M8×50 8 80/100/120/140/160XEN,160XENS

9 CT-102010-G00 Bushing 3

10 78XEN-500001-000 Roller 2

11 G0894P1-000020-00 Clamp spring 20 3

12 GB/T 5783 M6×16 Bolt M6×16 4

13 GB/T 93 6 Spring washer 6 4

14 GB/T 97 6 Plain washer 6 4

15 78XEN-010200-000 Pin 4

16 CT-220165-G00 Flanging bushing 4

17

78XEN-510500-001 Anti-overturning plate A 1 65/78XEN

140XEN-510500-001 Anti-overturning plate A 1 80/100XENS,80/100/120/140XEN

160XEN-510500-001 Anti-overturning plate A 1 160XEN,160XENS

18 GB/7 97 16 Plain washer 16 4

19 GB/T 889 M12 Hexagon nut M12 2

20 GB/T 97 12 Plain washer 12 2

21

78XEN-510600-001 Anti-overturning plate B 1 65/78XEN

140XEN-510600-001 Anti-overturning plate B 1 80/100XENS,80/100/120/140XEN

160XEN-510600-001 Anti-overturning plate B 1 160XEN,160XENS

22
78XEN-500003-000 Washer 2 65/78XEN，80/100XENS

78XEN-500003-000 Washer 4 80/100/120/140/160XEN,160XENS

23
78XEN-030101-000 Spring 2 65/78XEN，80/100XENS

78XEN-030101-000 Spring 4 80/100/120/140/160XEN,160XENS

24
GB/T 5783 M8×50 Bolt M8×50 4 65/78XEN，80/100XENS

GB/T 5783 M8×50 Bolt M8×50 8 80/100/120/140/160XEN,160XENS

25
GB/T 97 8 Plain washer 8 12 65/78XEN，80/100XENS

GB/T 97 8 Plain washer 8 20 80/100/120/140/160XEN,160XENS

26 78XEN-510200-001 Curved plate 2 65/78XEN，80/100XENS



6

140XEN-510200-000 Curved plate 2 80/100/120/140/160XEN,160XENS

27 140XEN-500001-000 Dust cover 1

28
78XEN-510700-000 Vertical shaft 1 65/78XEN，80/100XENS

140XEN-510700-000 Vertical shaft 1 80/100/120/140/160XEN

29 140XEN-030202-000 Spring 1

30 140XEN-510300-000 Fixed sleeve 1

31 GB/T 93 8 Spring washer 8 4

32 GB/T 5783 M8×25 Bolt M8×25 4

33 GB-T 879 5×16 Spring pin 5×16 2

34

78XEN-510100-001 Oscillating rod 1 65/78XEN，80/100XENS

140XEN-510100-001 Oscillating rod 1 80/100/120/140XEN

160XEN-510100-002 Oscillating rod 1 160XEN

160XENS-510100-000 Oscillating rod 1 160XENS

35 78XEN-010007-000 Roller 3

36
78XEN-500002-000 Washer 2 65/78XEN，80/100XENS

78XEN-500002-000 Washer 4 80/100/120/140/160XEN,160XENS

37 GB/T 889 M8 Hexagon nut M8 4

38 GB/T 5782 M12×90 Bolt M12×90 2

39 GB-T 96 12 Plain washer 12 2



7

1.3 Battery door assembly



8

1.3 Battery door assembly

Item Part No. Description Qty Serial No.

1 GB/T 889 12 Hexagon nut M12 1

2 GB/T 97 12 Plain washer 12 1

3 78XEN-420200-G00 Universal ball 1

4 GB/T 5783 M8×12 Bolt M8×12 2 80/100/120/140/160XEN,160XENS

5 GB/T 93 8 Spring washer 8 2 80/100/120/140/160XEN,160XENS

6 78XEN-740300-G00 Power switch 1

7 GB/T 818 M4×12 Screw M4×12 2

8 GB/T 93 4 Spring washer 4 2

9 GB/T 97 4 Plain washer 4 2

10 78XEN-740400-G00 200A Fuse group 1

11 140XEN-420002-000 Organic glass 1

12
78XEN-760100-G02 Battery(6V) 4 65/78XEN，80/100XENS

140XEN-760100-G02 Battery(12V) 4 80/100/120/140/160XEN,160XENS

13

78XEN-420100-002 Battery door 1 65/78XEN

80XENS-420100-002 Battery door 1 80/100XENS

140XEN-420100-003 Battery door 1 80/100/120/140/160XEN,160XENS

14 GB/T 91 4×50 Split pin 4×50 2

15 GB/T 97 24 Plain washer 24 2

16 78XEN-010004-000 Pin 2

17 140XEN-420001-000 Clapboard 1 80/100/120/140/160XEN,160XENS

18 GB/T 93 5 Spring washer 5 2

19 GB/T 818 M5×12 Screw M5×12 2

20 GB/T 97 5 Plain washer 5 2

21 140XEN-401400-G00 Handle 1

22 GB/T 97 8 Plain washer 8 2 80/100/120/140/160XEN,160XENS

23 GB/T 889 M8 Hexagon nut M8 2 80/100/120/140/160XEN,160XENS

24 GB/T 96 8 Plain washer 8 2 80/100/120/140/160XEN,160XENS

25 140XEN-830001-000 Rubber 2 80/100/120/140/160XEN,160XENS

26 140XEN-401100-G00 Lock body 1

27 GB/T 97 6 Plain washer 6 4 80/100/120/140/160XEN,80/100/160XENS

28 GB/T 93 6 Spring washer 6 4 80/100/120/140/160XEN,80/100/160XENS

29 GB/T 70 M6×20 Screw M6×20 4 80/100/120/140/160XEN,80/100/160XENS

30 78XEN-760200-G00 Charger 1 80/100/120/140/160XEN,80/100/160XENS

31 GB/T 97 6 Plain washer 6 4

32 GB/T 93 6 Spring washer 6 4

33 GB/T 5783 M6×20 Bolt M6×20 4



9

1.4 Tank door assembly



10

1.4 Tank door assembly

Item Part No. Description Qty Serial No.

1 78XEN-660200-G00 Oil pump 1

2 78XEN-020001-000 Bolt 1

3
78XEN-110100-G00 Motor 1 65/78/80/100/120/140XEN，80/100XENS

78XEN-110200-G00 Motor 1 160XEN,160XENS

4 GB/T 889 M8 Hexagon nut M8 4

5 GB/T 97 8 Plain washer 8 18

6 140XEN-430200-000 Install panel 1

7 GB/T 97 24 Plain washer 24 2

8 GB/T 5783 M8×25 Bolt M8×25 8

9 GB/T 93 8 Spring washer 8 4

10 GB/T 5783 M8×20 Bolt M8×20 6

11 78XEN-420200-G00 Universal ball 1

12 GB/T 97 12 Plain washer 12 1

13 GB/T 889 M12 Hexagon nut M12 1

14 78XEN-740800-G00 Buzzer 1

15 GB/T 5783 M5×12 Bolt M5×12 4

16 GB/T 97 5 Plain washer 5 12

17 GB/T 93 5 Spring washer 5 4

18 78XEN-740100-G00 Controller 1

19 140XEN-401400-G00 Handle 1

20 GB/T 5783 M6×20 Bolt M6×20 2

21 GB/T 97 6 Plain washer 6 10

22 GB/T 93 6 Spring washer 6 2

23 R450-700200-000 Horn 1

24 140XEN-401200-G00 Lock body 1

25 Refer to legend 5.4 Control panel 1

26 GB/T 5783 M6×16 Bolt M6×16 4

27
78XEN-610100-001 Tank 1 65/78XEN

140XEN-610100-001 Tank 1 80/100/120/140/160XEN,80/100/160XENS

28 GB/T 889 M6 Hexagon nut M6 4

29 140XEN-430001-000 Bracket 1

30 GB/T 5783 M10×20 Bolt M10×20 4

31 GB/T 97 10 Plain washer 10 4

32 GB/T 93 10 Spring washer 10 4

33 78XEN-010004-000 Pin 2

34 GB/T 91 4×50 Split pin 4×50 2



11

35 78XEN-610001-G00 Filter 1

36
78XEN-640100-G00 Valve bank 1 65/78/80/100/120/140XEN，80/100XENS

140XEN-640100-G00 Valve bank 1 160XEN,160XENS

37
78XEN-430100-002 Tank door 1 65/78XEN

140XEN-431000-003 Tank door 1 80/100/120/140/160XEN,80/100/160XENS



12

1.5 Tire and pedal assembly



13

1.5 Tire and pedal assembly

Item Part No. Description Qty Serial No.

1

78XEN-810100-G00 Tire 2 65/78XEN

140XEN-810100-G00 Tire 2
80/100/160XENS,80/100/120/140/

160XEN

2 GB/T 5782 M12×90 Bolt M12×90 8

3 GB/T 91 4×50 Split pin 4×50 2

4 78XEN-120100-G00 Hydraulic brake 2

5 GB/T 97 12 Plain washer 12 8

6 GB/T 889 M12 Hexagon nut M12 8

7 JE255-000001 Electrostatic belt 1

8 GB/T 5783 M6×20 Bolt M6×20 1

9 GB/T 97 6 Plain washer 6 9

10 GB/T 93 6 Spring washer 6 9

11 GB/T 5783 M6×16 Bolt M6×16 4

12 GB/T 5783 M12×30 Bolt M12×30 4

13 160XENS-400002-000 Cover plate 1 160XENS,80/100/120/140/160XEN

14
78XEN-440000-001 Boarding pedal 1 65/78/80XEN，80/100XENS

140XEN-440000-001 Boarding pedal 1 160XENS,100/120/140/160XEN

15 GB/T 5783 M8×70 Bolt M8×70 2

16 GB/T 97 8 Plain washer 8 4

17 GB/T 889 M8 Hexagon nut M8 2

18 78XEN-640300-G00 Brake release valve 1

19
120XEN-400003-001 Balancing weight 1 120XEN

120XEN-400003-001 Balancing weight 2 140XEN

20 GB/T 97 20 Plain washer 20 2 120XEN，140XEN

21 GB/T 93 20 Spring washer 20 2 120XEN，140XEN

22
GB/T 5782 M20×110 Bolt M20×110 2 120XEN

GB/T 5782 M20×200 Bolt M20×200 2 140XEN

23 78XEN-760200-G00 Charger 1 65/78XEN，80/100XENS

24 GB/T 5783 M6×20 Bolt M6×20 4 65/78XEN，80/100XENS



14

1.6 Switches and alarm light assembly



15

1.6 Switches and alarm light assembly

Item Part No. Description Qty Serial No.

1 78XEN-741101-G01 Alarm lamp 1

2 78XEN-741102-000 Bracket 1

3 GB/T 5783 M4×20 Bolt M4×20 2

4 GB/T 97 4 Plain washer 4 10

5 GB/T 889 M4 Hexagon nut M4 2

6 GB/T 5783 M5×16 Bolt M5×16 16

7 GB/T 97 5 Plain washer 5 16

8 GB/T 93 5 Spring washer 5 16

9 140XEN-400100-000 Switch cover 1

10 140XEN-740002-000 Bracket B 1

11 GB/T 5783 M4×35 Bolt M4×35 4

12 GB/T 93 4 Spring washer 4 6

13 78XEN-740600-G00 Limit switch 2

14 140XEN-740001-000 Bracket A 1

15 140XEN-740600-G00 Limit switch 2

16 78XEN-740700-G00 Tilt sensor 1

17 GB/T 5783 M4×12 Bolt M4×12 2

18 GB/T 5783 M10×30 Bolt M10×30 4

19 GB/T 97 10 Plain washer 10 8

20 GB/T 889 M10 Hexagon nut M10 4

21 140XEN-401300-G00 Hook 2

22 GB/T 5783 M6×16 Bolt M6×16 8 160XEN,160XENS

23 GB/T 93 6 Spring washer 6 8 160XEN,160XENS

24 GB/T 97 6 Plain washer 6 8 160XEN,160XENS

25 160XENS-400001-000 Cover plate 2 160XEN,160XENS



16

1.7 Oil tank



17

1.7 Oil tank

Item Part No. Description Qty Serial No.

1
78XEN-610101-001 Tank body 1

140XEN-610101-001 Tank body 1

2
78XEN-610102-001 Connector 1

140XEN-610102-001 Connector 1

3
78XEN-610105-001 Tube 1

140XEN-610105-001 Tube 1

4 140XEN-610108-001 Breathing cover 1

5 140XEN-610109-001 Gasket 1

6 140XEN-610110-001 Bonded washer 1

7 140XEN-610111-001 Connector 1

8
78XEN-610106-001 Tank cap 1

140XEN-610106-001 Tank cap 1

9
78XEN-610107-001 Gasket 1

140XEN-610107-001 Gasket 1

10
78XEN-610104-001 Filter 1

140XEN-610104-001 Filter 1

11
78XEN-610103-001 Connector 1

140XEN-610103-001 Connector 1

12 140XEN-610112-001 Plug 1

13 78XEN-610113-001 Plug 2



18

2 Scissors

2.1 Scissors assembly（65XEN）



19

2.1 Scissors assembly（65XEN）

Item Part No. Description Qty

1 GB/T 5783 M8×30 Bolt M8×30 2

2 GB/T 93 8 Spring washer 8 2

3 GB/T 97 8 Plain washer 8 4

4 78XEN-020002-000 Pin 4

5 GB/T 70 M8×40 Screw M8×40 2

6 78XEN-820006-000 Nylon pad 1

7 78XEN-300003-000 Adjusting shim 2

8 GB/T 5783 M10×30 Bolt M10×30 2

9 GB/T 97 10 Plain washer 10 20

10 GB/T 93 10 Spring washer 10 2

11 78XEN-900004-000 Slider 2

12 78XEN-901004-000 Pin 2

13 78XEN-901007-000 Pin 2

14 78XEN-920100-000 Bottom external frame 1

15 GB/T 889 M8 Hexagon nut M8 2

16 78XEN-920300-000 External frame 1 1

17 78XEN-300001-000 Thick gasket 8

18 GB/T 889 M10 Hexagon nut M10 16

19 GB/T 70 M10×60 Screw M10×60 10

20 65XEN-910300-000 Internal frame C 1

21 JB/ZQ 4342 30 Clamp spring 30 8

22 78XEN-901001-000 Pin 6

23 GB/T 70 M10×100 Screw M10×100 4

24 78XEN-900003-000 Slider 4

25 78XEN-901006-000 Pin 4

26 78XEN-920200-000 Top external frame 1

27 78XEN-901002-000 Pin 2

28 CT-503030-G00 Fibre bushing 22

29 78XEN-920500-000 External frame 3 1

30 GB/T 70 M10×30 Screw M10×30 2

31 78XEN-900005-000 Plastic ring 2

32 78XEN-900101-000 Maintenance arm 2

33 78XEN-910200-000 Internal frame B 1

34 78XEN-300001-000 Thick gasket 8

35 Refer to legend 4.4 Lifting cylinder 1

36 78XEN-910100-000 Internal frame A 1



20

37 78XEN-901003-000 Pin 1

38 78XEN-741200-G00 Angle sensor 1

39 GB/T 5783 M4×12 Bolt M4×12 2

40 GB/T 93 4 Spring washer 4 2

41 GB/T 97 4 Plain washer 4 2



21

2.2 Scissors assembly（78XEN）



22

2.2 Scissors assembly（78XEN）

Item Part No. Description Qty

1 GB/T 5783 M8×30 Bolt M8×30 2

2 GB/T 93 8 Spring washer 8 2

3 GB/T 97 10 Plain washer 8 4

4 78XEN-901003-000 Pin 1

5 GB/T 70 M8×40 Screw M8×40 2

6 78XEN-820006-000 Nylon pad 1

7 78XEN-900004-000 Slider 2

8 78XEN-901004-000 Pin 2

9 78XEN-300003-000 Adjusting shim 2

10 GB/T 70 M10×60 Screw M10×60 13

11 78XEN-910100-000 Internal frame A 1

12 GB/T 889 M8 Hexagon nut M8 2

13 78XEN-910200-000 Internal frame B 1

14 JB/ZQ 4342 30 Clamp spring 30 11

15 78XEN-300001-000 Thick gasket 11

16 CT-503030-G00 Fibre bushing 28

17 78XEN-830002-001 Rubber 24

18 78XEN-910400-000 Internal frame D 1

19 78XEN-901001-000 Pin 9

20 GB/T 889 M10 Hexagon nut M10 19

21 78XEN-900003-000 Slider 4

22 GB/T 70 M10×100 Screw M10×100 4

23 78XEN-901006-000 Pin 4

24 78XEN-920200-000 Top external frame 1

25 GB/T 5783 M10×30 Bolt M10×30 2

26 GB/T 93 10 Spring washer 10 2

27 GB/T 97 10 Plain washer 10 23

28 78XEN-020002-000 Pin 4

29 78XEN-901007-000 Pin 2

30 78XEN-920400-000 External frame 2 1

31 78XEN-910300-000 Internal frame C 1

32 78XEN-901002-000 Pin 2

33 78XEN-920500-000 External frame 3 1

34 GB/T 70 M10×30 Screw M10×30 2

35 78XEN-900005-000 Plastic ring 2

36 78XEN-900101-000 Maintenance arm 2



23

37 78XEN-920300-000 External frame 1 2

38 Refer to legend 4.4 Lifting cylinder 1

39 78XEN-920100-000 Bottom external frame 1

40 78XEN-741200-G00 Angle sensor 1

41 GB/T 5783 M4×12 Bolt M4×12 2

42 GB/T 93 4 Spring washer 4 2

43 GB/T 97 4 Plain washer 4 2



24

2.3 Scissors assembly（80XEN/80XENS）



25

2.3 Scissors assembly（80XEN/80XENS）

Item Part No. Description Qty Serial No.

1 GB/T 5783 M8×30 Bolt M8×30 2

2 GB/T 93 8 Spring washer 8 2

3 GB/T 97 8 Plain washer 8 4

4 78XEN-020002-000 Pin 4

5 140XEN-901003-000 Pin 1

6
GB/T 70 M8×25 Screw M8×25 2 80XEN

GB/T 70 M8×40 Screw M8×40 2 80XENS

7
78XEN-820007-000 Nylon pad 1 80XEN

78XEN-820006-000 Nylon pad 1 80XENS

8 78XEN-300003-000 Adjusting shim 2

9 140XEN-900004-000 Slider 2

10
140XEN-901004-000 Pin 2 80XEN

80XENS-901004-000 Pin 2 80XENS

11
140XEN-910100-000 Internal frame A 1 80XEN

80XENS-910100-000 Internal frame A 1 80XENS

12 GB/T 889 M8 Hexagon nut M8 2

13 140XEN-920300-000 External frame 1 1

14 140XEN-300001-000 Thick gasket 9

15 140XEN-910200-000 Internal frame B 1

16 140XEN-920500-000 External frame 3 1

17 78XEN-830002-001 Rubber 16

18 140XEN-901002-000 Pin 4

19 GB/T 70 M10×75 Screw M10×75 11

20
140XEN-920200-000 Top external frame 1 80XEN

80XENS-920200-000 Top external frame 1 80XENS

21
120XEN-910500-000 Internal frame E 1 80XEN

80XENS-910300-000 Internal frame C 1 80XENS

22 JB/ZQ 4342 38 Clamp spring 38 9

23 CT-513840-G00 Fibre bushing 20

24 140XEN-901001-000 Pin 5

25 GB/T 5783 M10×30 Bolt M10×30 2

26 GB/T 93 10 Spring washer 10 2

27 GB/T 97 10 Plain washer 10 21

28 GB/T 70 M10×100 Screw M10×100 4

29
140XEN-900003-000 Slider 4 80XEN

78XEN-900003-000 Slider 4 80XENS



26

30 GB/T 889 M10 Hexagon nut M10 17

31
140XEN-901006-000 Pin 4 80XEN

78XEN-901006-000 Pin 4 80XENS

32
140XEN-901007-000 Pin 2 80XEN

80XENS-901007-000 Pin 2 80XENS

33
CT-513840-G00 Fibre bushing 4 80XEN

CT-503030-G00 Fibre bushing 4 80XENS

34 GB/T 70 M10×30 Screw M10×30 2

35 140XEN-900005-000 Plastic ring 2

36 140XEN-900101-000 Maintenance arm 2

37 Refer to legend 4.4 Lifting cylinder 1

38
140XEN-920200-000 Bottom external frame 1 80XEN

80XENS-920100-000 Bottom external frame 1 80XENS

39 78XEN-741200-G00 Angle sensor 1

40 GB/T 5783 M4×12 Bolt M4×12 2

41 GB/T 93 4 Spring washer 4 2

42 GB/T 97 4 Plain washer 4 2



27

2.4 Scissors assembly（100XEN/100XENS）



28

2.4 Scissors assembly（100XEN/100XENS）

Item Part No. Description Qty Serial No.

1 GB/T 97 8 Plain washer 8 4

2 GB/T 93 8 Spring washer 8 2

3 GB/T 5783 M8×30 Bolt M8×30 2

4
GB/T 70 M8×25 Screw M8×25 2 100XEN

GB/T 70 M8×25 Screw M8×40 2 100XENS

5 78XEN-820007-000 Nylon pad 1

6
78XEN-820006-000 Nylon pad 1 100XEN

78XEN-300003-000 Adjusting shim 2 100XENS

7 140XEN-900004-000 Slider 2

8
140XEN-901004-000 Pin 2 100XEN

80XENS-901004-000 Pin 2 100XENS

9
140XEN-920200-000 Bottom external frame 1 100XEN

80XENS-920100-000 Bottom external frame 1 100XENS

10 Refer to legend 4-4 Lifting cylinder 1

11
140XEN-910100-000 Internal frame A 1 100XEN

80XENS-910100-000 Internal frame A 1 100XENS

12 G000889-000008-00 Hexagon nut M8 2

13 140XEN-920300-000 External frame 1 2

14 JB/ZQ 4342 38 Clamp spring 38 12

15 140XEN-300001-000 Thick gasket 12

16 CT-513840-G00 Fibre bushing 26

17 140XEN-920400-000 External frame 2 1

18 78XEN-830002-001 Rubber 24

19
140XEN-910500-000 Internal frame E 1 100XEN

100XENS-910300-000 Internal frame C 1 100XENS

20 GB/T 97 10 Plain washer 10 23

21
140XEN-920200-000 Top external frame 1 100XEN

80XENS-920200-000 Top external frame 1 100XENS

22 GB/T 70 M10×75 Screw M10×75 13

23 140XEN-901001-000 Pin 8

24
140XEN-910600-000 Internal frame F 1 100XEN

100XENS-910400-000 Internal frame D 1 100XENS

25 GB/T 889 M10 Hexagon nut M10 19

26
140XEN-900003-000 Slider 4 100XEN

78XEN-900003-000 Slider 4 100XENS

27 GB/T 70 M10×100 Screw M10×100 4



29

28
140XEN-901006-000 Pin 4 100XEN

78XEN-901006-000 Pin 4 100XENS

29
CT-513840-G00 Fibre bushing 4 100XEN

CT-503030-G00 Fibre bushing 4 100XENS

30 GB/T 5783 M10×30 Bolt M10×30 2

31 GB/T 93 10 Spring washer 10 2

32
140XEN-901007-000 Pin 2 100XEN

80XENS-901007-000 Pin 2 100XENS

33 140XEN-901002-000 Pin 4

34 140XEN-910200-000 Internal frame B 1

35 140XEN-920500-000 External frame 3 1

36 GB/T 70 M10×30 Screw M10×30 2

37 140XEN-900101-000 Maintenance arm 2

38 140XEN-900005-000 Plastic ring 2

39 140XEN-901003-000 Pin 1

40 78XEN-020002-000 Pin 4

41 78XEN-741200-G00 Angle sensor 1

42 GB/T 5783 M4×12 Bolt M4×12 2

43 GB/T 93 4 Spring washer 4 2

44 GB/T 97 4 Plain washer 4 2



30

2.5 Scissors assembly（120XEN）



31

2.5 Scissors assembly（120XEN）

Item Part No. Description Qty

1 GB/T 5783 M8×30 Bolt M8×30 2

2 GB/T 93 8 Spring washer 8 2

3 GB/T 97 8 Plain washer 8 2

4 GB/T 70 M8×25 Screw M8×25 2

5 140XEN-900004-000 Slider 2

6 140XEN-901004-000 Pin 2

7 78XEN-820006-000 Nylon pad 1

8 78XEN-300003-000 Adjusting shim 2

9 GB/T 70 M10×75 Screw M10×75 19

10 140XEN-910100-000 Internal frame A 1

11 Refer to legend 4-4 Lifting cylinder 1

12 140XEN-910200-000 Internal frame B 1

13 140XEN-920300-000 External frame 1 3

14 78XEN-830002-001 Rubber 32

15 140XEN-910400-000 Internal frame D 1

16 GB/T 889 M10 Hexagon nut M10 27

17 GB/T 97 10 Plain washer 10 35

18 140XEN-900005-000 Plastic ring 4

19 140XEN-900101-000 Maintenance arm 4

20 GB/T 70 M10×30 Screw M10×30 4

21 120XEN-910500-000 Internal frame E 1

22 140XEN-901001-000 Pin 9

23 GB/T 70 M10×100 Screw M10×100 4

24 140XEN-900003-000 Slider 4

25 140XEN-901006-000 Pin 4

26 140XEN-920200-000 Top external frame 1

27 140XEN-920500-000 External frame 3 3

28 140XEN-901007-000 Pin 4

29 GB/T 5783 M10×30 Bolt M10×30 4

30 GB/T 93 10 Spring washer 10 4

31 Refer to legend 4.5 Upper lifting cylinder 1

32 140XEN-910300-000 Internal frame C 1

33 140XEN-900201-000 Wiring channel A 2

34 140XEN-901005-000 Pin 2

35 140XEN-900006-000 Stop collar 2

36 GB/T 70 M6×16 Screw M6×16 2



32

37 140XEN-920100-000 Bottom external frame 1

38 140XEN-901002-000 Pin 6

39 JB/ZQ 4342 38 Clamp spring 38 19

40 140XEN-300001-000 Thick gasket 17

41 CT-513840-G00 Fibre bushing 40

42 140XEN-901003-000 Pin 1

43 78XEN-020002-000 Pin 6

44 78XEN-741200-G00 Angle sensor 1

45 GB/T 5783 M4×12 Bolt M4×12 2

46 GB/T 93 4 Spring washer 4 2

47 GB/T 97 4 Plain washer 4 2



33

2.6 Scissors assembly（140XEN/160XEN/160XENS）



34

2.6 Scissors assembly（140XEN/160XEN/160XENS）

Item Part No. Description Qty Serial No.

1 GB/T 5783 M8×30 Bolt M8×30 2

2 GB/T 93 8 Spring washer 8 2

3 GB/T 97 8 Plain washer 8 2

4 140XEN-900004-000 Slider 2

5 GB/T 70 M8×25 Screw M8×25 2

6

140XEN-901004-000 Pin 2 140XEN

160XEN-901004-000 Pin 2 160XEN

160XENS-901004-000 Pin 2 160XENS

7 78XEN-820006-000 Nylon pad 1

8 78XEN-300003-000 Adjusting shim 2

9 Refer to legend 4-4 Lifting cylinder 1

10
140XEN-910200-000 Internal frame B 1 140XEN

160XEN-910200-000 Internal frame B 1 160XEN,160XENS

11 JB/ZQ 4342 38 Clamp spring 38 22

12 140XEN-300001-000 Thick gasket 20

13
140XEN-910300-000 Internal frame C 1 140XEN

160XEN-910300-000 Internal frame C 1 160XEN,160XENS

14 140XEN-901002-000 Pin 6

15 78XEN-830002-001 Rubber 40

16 140XEN-900101-000 Maintenance arm 4

17 GB/T 889 M10 Hexagon nut M10 30

18 GB/T 97 10 Plain washer 10 38

19 140XEN-900005-000 Plastic ring 4

20 GB/T 70 M10×30 Screw M10×30 4

21
140XEN-920300-000 External frame 1 4 140XEN

160XEN-920300-000 External frame 1 4 160XEN,160XENS

22
140XEN-910500-000 Internal frame E 1 140XEN

160XEN-910500-000 Internal frame E 1 160XEN,160XENS

23 GB/T 70 M10×75 Screw M10×75 22

24
140XEN-910600-000 Internal frame F 1 140XEN

160XEN-910600-000 Internal frame F 1 160XEN,160XENS

25 140XEN-901001-000 Pin 12

26 GB/T 70 M10×100 Screw M10×100 4

27 140XEN-900003-000 Slider 4

28 140XEN-901006-000 Pin 4

29 140XEN-920200-000 Top external frame 1 140XEN



35

160XEN-920200-000 Top external frame 1 160XEN,160XENS

30 GB/T 5783 M10×30 Bolt M10×30 4

31 GB/T 93 10 Spring washer 10 4

32 140XEN-901007-000 Pin 4

33
140XEN-920400-000 External frame 2 1 140XEN

160XEN-920400-000 External frame 2 1 160XEN,160XENS

34
140XEN-910400-000 Internal frame D 1 140XEN

160XEN-910400-000 Internal frame D 1 160XEN,160XENS

35 Refer to legend 4-5 Upper lifting cylinder 1

36
140XEN-920500-000 External frame 3 3 140XEN

160XEN-920500-000 External frame 3 3 160XEN,160XENS

37 140XEN-901005-000 Pin 2

38
140XEN-900201-000 Wiring channel A 2 140XEN

160XEN-900201-000 Wiring channel A 2 160XEN,160XENS

39 140XEN-900006-000 Stop collar 2

40 GB/T 70 M6×16 Screw M6×16 2

41

140XEN-920100-000 Bottom external frame 1 140XEN

160XEN-920100-000 Bottom external frame 1 160XEN

160XENS-920100-000 Bottom external frame 1 160XENS

42 CT-513840-G00 Fibre bushing 46

43
140XEN-910100-000 Internal frame A 1 140XEN

160XEN-910100-000 Internal frame A 1 160XEN,160XENS

44 140XEN-901003-000 Pin 1

45 78XEN-020002-000 Pin 6

46 78XEN-741200-G00 Angle sensor 1

47 GB/T 5783 M4×12 Bolt M4×12 2

48 GB/T 93 4 Spring washer 4 2

49 GB/T 97 4 Plain washer 4 2



36

3 Platform

3.1 Fixed platform assembly（65/78XEN，80/100XENS）



37

3.1 Fixed platform assembly（65/78XEN，80/100XENS）

Item Part No. Description Qty Serial No.

1 GB/T 5789 M8×50 Bolt M8×50 18

2 GB/T 6183 M8 Hexagon nut M8 18

3
78XEN-810100-000 Fixed platform 1 65/78XEN

80XENS-810100-000 Fixed platform 1 80/100XENS

4 78XEN-200002-000 Fixed plate 1

5 GB/T 893.1 A-47 Clamp spring 47 2

6 GB/T 276 6204-Z Bearing6204-Z 2

7 60XEND-800002-000 Roller 2

8 GB/T 70 M5×12 Screw M5×12 2

9 GB/T 93 5 Spring washer 5 2

10 GB/T 97 5 Plain washer 5 2

11 140XEN-800500-000 Roller bracket 2

12 GB/T 70 M10×45 Screw M10×45 8

13 78XEN-810300-000 Guardrail support plate 2

14 GB/T 6183 M6 Hexagon nut M6 12

15 140XEN-800700-000 Hinge 1

16 140XEN-800600-000 Spring Hinge 1

17 78XEN-810500-000 Door support plate 1

18 140XEN-800800-000 D-latch 2

19 GB/T 5789 M6×50 Bolt M6×50 12

20 78XEN-810600-000 Rear guardrail 1

21 78XEN-810400-000 Door support plate 1

22
78XEN-810200-000 Left guardrail 2 65/78XEN

80XENS-810200-000 Left guardrail 2 80/100XENS

23 GB/T 889 M10 Hexagon nut M10 1

24 GB/T889 M5 Hexagon nut M5 2

25 78XEN-810700-000 Entrance door 1

26 60XEND-800012-000 Rubber pad 2

27 GB/T 5783 M5×16 Bolt M5×16 2

28 140XEN-800009-000 Spring 1

29 GB/T 5789 M10×50 Bolt M10×50 1

30 140XEN-800001-000 Plastic pin 1



38

3.2 Extended platform assembly（65/78XEN，80/100XENS）



39

3.2 Extended platform assembly（65/78XEN，80/100XENS）

Item Part No. Description Qty Serial No.

1 GB/T 893.1 A-47 Clamp spring 47 2

2 GB/T 276 6204-Z Bearing6204-Z 2

3 60XEND-800001-000 Roller 2

4 Refer to legend 3.5 Platform pedal 1

5 GB/T 5787 M8×20 Bolt M8×20 2

6 78XEN-820100-000 Extension platform 1

7 140XEN-800500-000 Roller bracket 2

8 GB/T70 M10×45 Screw M10×45 8

9 78XEN-820300-000 Right guardrail 1

10 78XEN-820600-000 Front guardrail 1

11 78XEN-820400-000 Guardrail support plate 4

12 GB/T 97 6 Plain washer 6 12

13 GB/T 923 M6 Hexagon nut M6 4

14 60XEND-800400-000 Handle bracket 1

15 GB/T5783 M6×16 Bolt M6×16 8

16 GB/T 93 6 Spring washer 6 4

17 78XEN-750000-G00 Control handle 1

18 78XEN-820100-G00 File box 1

19 78XEN-820200-000 Left guardrail 1

20 140XEN-800800-000 D-latch 2

21 GB/T 6183 M8 Hexagon nut M8 14

22 60XEND-800012-000 Rubber pad 4

23 GB/T126181 4×16 Rivet 4×16 4

24 GB/T 5789 M8×50 Bolt M8×50 14



40

3.3 Fixed platform assembly（80/100/120/140/160XEN,160XENS）



41

3.3 Fixed platform assembly（80/100/120/140/160XEN,160XENS）

Item Part No. Description Qty Serial No.

1 GB/T 5789 M8×60 Bolt M8×60 6

2 GB/T 6183 M8 Hexagon nut M8 6

3 78XEN-200002-000 Fixed plate 1

4 GB/T 893.1 A-47 Clamp spring 47 2

5 GB/T 276 6204-Z Bearing6204-Z 2

6 60XEND-800002-000 Roller 2

7 GB/T 97 5 Plain washer 5 2

8 GB/T 93 5 Spring washer 5 2

9 GB/T 70 M5×12 Screw M5×12 2

10 140XEN-800500-000 Roller bracket 2

11 GB/T 70 M10×45 Screw M10×45 8

12
140XEN-810100-000 Fixed platform 1 80/100/120/140XEN

160XEN-810100-000 Fixed platform 1 160XEN,160XENS

13
140XEN-810200-000 Left guardrail 2 80/100/120/140XEN

160XEN-810200-000 Left guardrail 2 160XEN,160XENS

14 GB/T 6183 M6 Hexagon nut M6 12

15 140XEN-800600-000 Spring Hinge 1

16 140XEN-800700-000 Hinge 1

17 140XEN-810400-000 Rear guardrail 1

18 GB/T 889 M10 Hexagon nut M10 1

19 GB/T 97 10 Plain washer 10 2

20 140XEN-810500-000 Entrance door 1

21 140XEN-800009-000 Spring 1

22 140XEN-800001-000 Plastic pin 1

23 GB/T 5789 M10×50 Bolt M10×50 1

24 GB/T 5789 M6×50 Bolt M6×50 12

25 140XEN-800800-000 D-latch 2



42

3.4 Extended platform assembly（80/100/120/140/160XEN,160XENS）



43

3.4 Extended platform assembly（80/100/120/140/160XEN,160XENS）

Item Part No. Description Qty Serial No.

1 GB/T 893.1 A-47 Clamp spring 47 2

2 GB/T 276 6204-Z Bearing6204-Z 2

3 Refer to legend 3-5 Platform pedal 1

4 GB/T 5787 M8×20 Bolt M8×20 2

5 60XEND-800001-000 Roller 2

6 140XEN-800500-000 Roller bracket 2

7 140XEN-820400-000 Front guardrail 1

8 140XEN-820300-000 Right guardrail 1

9 GB/T 889 M6 Hexagon nut M6 4

10 GB/T 923 M6 Hexagon nut M6 4

11 GB/T 97 6 Plain washer 6 12

12 GB/T 5783 M6×20 Bolt M6×20 8

13 GB/T 93 6 Spring washer 6 4

14 140XEN-800400-000 Handle bracket 1

15 78XEN-750000-G00 Control handle 1

16 GB/T 70 M10×45 Screw M10×45 8

17 140XEN-800800-000 D-latch 2

18 78XEN-820100-G00 File box 1

19 140XEN-820100-000 Extension platform 1

20 140XEN-820200-000 Left guardrail 1

21 GB/T 6183 M8 Hexagon nut M8 6

22 60XEND-800012-000 Rubber pad 4

23 GB/T 126181 4×16 Rivet 4×16 4

24 GB/T 5789 M8×60 Bolt M8×60 6



44

3.5 Pedal assembly

Item Part No. Description Qty Serial No.

1 140XEN-800104-000 Pin 1

2 78XEN-030201-000 Spring 1

3 GB/T 5783 M10×50 Bolt M10×50 1

4 140XEN-800100-000 Pedestal 1

5 140XEN-800200-000 Pedal 1

6 GB/T 97 10 Plain washer 10 3

7 GB/T 889 M10 Hexagon nut M10 2



45

4 Hydraulic system

4.1 Hydraulic pipeline（65/78XEN）

1

4

3

3

2

14

15

5

16

4

5

17

6

8

9

21

6

8

9

21

6

7

20

7

7

18

7

7

19

10

2

22

10

22

10

22

11

22

10

6

11

23

12
13

2 2 2



46

4.1 Hydraulic pipeline（65/78XEN）

Item Part No. Description Qty Serial No.

1 JT-110824-G00 Connector G1/2-M24 1

2 JT-110820-G00 Connector G1/2-M20 5

3 JT-202020-G00 Connector M20 3

4 JT-101820-G00 Connector M18-M20 2

5 JT-102220-G00 Connector M22-M20 2

6 JT-101416-G00 Connector M14-M16 3

7 JT-110716-G00 Connector G7/16-M16 5

8 JT-201616-G00 Connector M16 2

9 JT-110416-G00 Connector G1/4-M16 2

10 JT-101620-G00 Connector M16-M20 5

11 JT-110620-G00 Connector G3/8-M20 1

12 160XEN-600001-000 Connector 1

13 78XEN-630201-000 Air pipe 1

14 78XEN-630001-004 Rubber pipe 1

15 78XEN-630002-002 Rubber pipe 1

16 78XEN-630010-001 Rubber pipe 1

17 78XEN-630009-002 Rubber pipe 1

18 140XEN-630008-002 Rubber pipe 1

19 78XEN-630008-001 Rubber pipe 1

20 78XEN-630006-001 Rubber pipe 1

21 78XEN-630005-001 Rubber pipe 2

22 78XEN-630004-001 Rubber pipe 4

23 78XEN-630007-002 Rubber pipe 1



47

4.2 Hydraulic pipeline（80/100XEN,80/100XENS）

2

3

5

1

2

1

16

17

4

18

6

4

19

8

9

10

23

8

9

10

23

8

7

22

7

7

20

7

7

21

11

12

24

11

24

11

24

11

24

11

6

13

25

14
15

12 12 12



48

4.2 Hydraulic pipeline（80/100XEN,80/100XENS）

Item Part No. Description Qty Serial No.

1 JT-110824-G00 Connector G1/2-M24 2

2 JT-202424-G00 Connector M24 2

3 JT-101824-G00 Connector M18-M24 1

4 JT-102220-G00 Connector M22-M20 2

5 JT-101820-G00 Connector M18-M20 1

6 JT-202020-G00 Connector M20 2

7 JT-110716-G00 Connector G7/16-M16 5

8 JT-101416-G00 Connector M14-M16 3

9 JT-201616-G00 Connector M16 2

10 JT-110416-G00 Connector G1/4-M16 2

11 JT-101620-G00 Connector M16-M20 5

12 JT-110820-G00 Connector G1/2-M20 4

13 JT-110620-G00 Connector G3/8-M20 1

14 160XEN-600001-000 Connector 1

15
80XEN-630201-000 Air pipe 1 80/100XEN

80XENS-630201-000 Air pipe 1 80/100XENS

16 140XEN-630001-002 Rubber pipe 1

17 140XEN-630002-001 Rubber pipe 1

18 140XEN-630009-003 Rubber pipe 1

19 78XEN-630009-002 Rubber pipe 1

20
160XEN-630014-000 Rubber pipe 1 80/100XEN

140XEN-630008-002 Rubber pipe 1 80/100XENS

21
140XEN-630008-002 Rubber pipe 1 80/100XEN

78XEN-630008-001 Rubber pipe 1 80/100XENS

22 140XEN-630006-000 Rubber pipe 1

23
140XEN-630005-001 Rubber pipe 2 80/100XEN

78XEN-630005-001 Rubber pipe 2 80/100XENS

24
140XEN-630004-001 Rubber pipe 4 80/100XEN

80XENS-630004-000 Rubber pipe 4 80/100XENS

25 140XEN-630007-002 Rubber pipe 1



49

4.3 Hydraulic pipeline（120/140XEN,160XEN,160XENS）

2

3

5

1

2

1

16

17

4

18

6

4

19

8

9

10

23

8

9

10

23

8

7

22

7

7

20

7

7

21

11

12

24

11

24

11

24

11

24

11

615

13

25

146

13

26 26

2729 28

30

12 12 12



50

4.3 Hydraulic pipeline（120/140XEN,160XEN,160XENS）

Item Part No. Description Qty Serial No.

1 JT-110824-G00 Connector G1/2-M24 2

2 JT-202424-G00 Connector M24 2

3 JT-101824-G00 Connector M18-M24 1

4 JT-102220-G00 Connector M22-M20 2

5 JT-101820-G00 Connector M18-M20 1

6 JT-202020-G00 Connector M20 3

7 JT-110716-G00 Connector G7/16-M16 5

8 JT-101416-G00 Connector M14-M16 3

9 JT-201616-G00 Connector M16 2

10 JT-110416-G00 Connector G1/4-M16 2

11 JT-101620-G00 Connector M16-M20 5

12 JT-110820-G00 Connector G1/2-M20 4

13 JT-110620-G00 Connector G3/8-M20 2

14 JT-312020-G00 Connector M20 1

15
140XEN-630010-004 Rubber pipe 1 120/140XEN

160XEN-630010-004 Rubber pipe 1 160XEN,160XENS

16 140XEN-630001-002 Rubber pipe 1

17 140XEN-630002-001 Rubber pipe 1

18 140XEN-630009-003 Rubber pipe 1

19 78XEN-630009-002 Rubber pipe 1

20
160XEN-630014-000 Rubber pipe 1 120/140XEN

160XEN-630008-001 Rubber pipe 1 160XEN,160XENS

21
140XEN-630008-002 Rubber pipe 1 120/140XEN,160XENS

160XEN-630014-000 Rubber pipe 1 160XEN

22
140XEN-630006-000 Rubber pipe 1 120/140XEN

160XEN-630006-000 Rubber pipe 1 160XEN,160XENS

23
140XEN-630005-001 Rubber pipe 2 120/140XEN

160XEN-630005-001 Rubber pipe 2 160XEN,160XENS

24
140XEN-630004-001 Rubber pipe 4 120/140XEN

160XEN-630004-001 Rubber pipe 4 160XEN,160XENS

25
140XEN-630007-002 Rubber pipe 1 120/140XEN

160XEN-630007-002 Rubber pipe 1 160XEN,160XENS

26 160XEN-600001-000 Connector 2

27 76XEND-600001-G00 Connector 1

28
140XEN-630202-000 Air pipe 1 120/140XEN

160XEN-630202-000 Air pipe 1 160XEN,160XENS



51

29
140XEN-630201-000 Air pipe 1 120/140XEN

160XEN-630201-000 Air pipe 1 160XEN,160XENS

30
140XEN-630203-000 Air pipe 1 120/140XEN

160XEN-630203-000 Air pipe 1 160XEN,160XENS



52

4.4 Lifting cylinder assembly

Item Part No. Description Qty Serial No.

1 GB/T 5783 M6×16 Bolt M6×16 2

2 GB/T 93 6 Spring washer 6 2

3 GB/T 97 6 Plain washer 6 2

4 140XEN-400410-000 Install panel 1

5

78XEN-620100-001 Lifting cylinder 1 65/78XEN

80XENS-620100-000 Lifting cylinder 1 80/100XENS

140XEN-620100-001 Lifting cylinder 1 80/100/120/140XEN

160XEN-620100-001 Lifting cylinder 1 160XEN,160XENS

6

78XEN-640500-001 Digging rope 1 65/78XEN

140XEN-400440-001 Digging rope 1
80/100/120/140XEN，

80/100XENS

160XEN-400440-001 Digging rope 1 160XEN,160XENS

7 60XEND-640103-G02 Hexagon nut 1

8 60XEND-640102-G02 Solenoid coil 1

9 60XEND-640101-G02 Valve element 1

10 60XEND-640104-G02 Valve block 1

11 GB/T 70 M8×60 Screw M8×60 4

12 GB/T 93 8 Spring washer 8 4

13 78XEN-741300-G01 Pressure sensorblock 1

14

78XEN-620001-000 Cylinder seal package 1 65/78XEN

80XENS-620001-000 Cylinder seal package 1 80/100XENS

140XEN-620001-000 Cylinder seal package 1
80/100/120/140/160XEN，

160XENS



53

4.5 Upper lifting cylinder assembly（120/140XEN，160XEN，160XENS）

Item Part No. Description Qty Serial No.

1
140XEN-620200-000 Lifting cylinder 1 120/140XEN

160XEN-620200-001 Lifting cylinder 1 160XEN,160XENS

2 140XEN-640403-G02 Hexagon nut 1

3 140XEN-640402-G02 Solenoid coil 1

4 140XEN-640401-G02 Valve element 1

5 140XEN-640404-G02 Valve block 1

6 GB/T 70 M8×55 Screw M8×55 4

7 GB/T 93 8 Spring washer 8 4

8 JT-400014-G00 Plug M14 1

9 140XEN-620002-000
Cylinder seal
package

1



54

4.6 Valve bank

Item Part No. Description Qty Serial No.

1 140XEN-640101-G00 Safety valve 1

2 78XEN-640102-G00 Lifting valve element 1

3 140XEN-640102-G00 Lifting relief valve 1

4 140XEN-640103-G00 Steering relief valve 1

5 78XEN-640101-G00 Lifting valve element 1

6
78XEN-640104-G00 Driving valve element 1

65/78XEN，
80/100/120/140XEN

140XEN-640104-G00 Driving valve element 1 160XEN,160XENS

7 78XEN-640103-G00 Speed change valve 1

8 140XEN-640105-G00 Coil 2

9 140XEN-640106-G00 Coil 4



55

5 Electric System

5.1 Electric harness（65/78XEN,80/100XENS）

A1
D1

1

4 3

5

6

8
9 7

10

13

14

12

11

12

2



56

5.1 Electric harness（65/78XEN,80/100XENS）

Item Part No. Description Qty Serial No.

1
78XEN-710000-Q02 Main harness 1 65/78XEN

160XENS-710000-Q00 Main harness 1 80/100XENS

2
78XEN-720000-001 Switch harness 1 65/78XEN

80XENS-720000-001 Switch harness 1 80/100XENS

3

78XEN-700300-000
Angle sensor

harness
1

65/78XEN

140XEN-700300-000
Angle sensor

harness
1

80/100XENS

4

78XEN-700200-000
Pressure sensor

harness
1

65/78XEN

140XEN-700200-000
Pressure sensor

harness
1

80/100XENS

5
78XEN-730400-000 Cable 1 65/78XEN

140XEN-730400-001 Cable 1 80/100XENS

6
78XEN-730500-000 Cable 1 65/78XEN

140XEN-730500-001 Cable 1 80/100XENS

7
78XEN-730300-000 Cable 1 65/78XEN

80XENS-730300-000 Cable 1 80/100XENS

8
78XEN-730600-000 Cable 1 65/78XEN

80XENS-730600-000 Cable 1 80/100XENS

9
78XEN-730200-000 Cable 1 65/78XEN

140XEN-730200-000 Cable 1 80/100XENS

10
78XEN-730100-000 Cable 1 65/78XEN

140XEN-730100-004 Cable 1 80/100XENS

11 78XEN-730800-000 Cable 1

12 78XEN-730700-000 Cable 2

13

65XEN-700100-001 Handle cable 1 65XEN

78XEN-700100-001 Handle cable 1 78XEN

80XENS-700100-001 Handle cable 1 80XENS

100XEN-700100-001 Handle cable 1 100XENS

14 78XEN-760201-G03 Charger wire 1



57

5.2 Electric harness（80/100/120/140/160XEN，160XENS）

1

4 3

5

6

8
9 7

10

13

14

12

11
11

12

2

A1
D1



58

5.2 Electric harness（80/100/120/140/160XEN，160XENS）

Item Part No. Description Qty Serial No.

1 160XENS-710000-Q00 Main harness 1

2

100XEN-720000-001 Switch harness 1 80/100XEN

140XEN-720000-Q03 Switch harness 1 120/140XEN

160XEN-720000-003 Switch harness 1 160XEN，160XENS

3

140XEN-700300-000
Angle sensor

harness
1

80/100/120/140XEN

160XEN-700300-000
Angle sensor

harness
1

160XEN，160XENS

4

140XEN-700200-000
Pressure sensor

harness
1

80/100/120/140XEN

160XEN-700200-000
Pressure sensor

harness
1

160XEN，160XENS

5 140XEN-730400-001 Cable 1

6 140XEN-730500-001 Cable 1

7
140XEN-730300-002 Cable 1 80/100/120/140XEN

160XEN-730300-002 Cable 1 160XEN，160XENS

8
140XEN-730600-001 Cable 1 80/100/120/140XEN

160XEN-730600-001 Cable 1 160XEN，160XENS

9 140XEN-730200-000 Cable 1

10 140XEN-730100-004 Cable 1

11 140XEN-730800-000 Cable 2

12 140XEN-730700-000 Cable 2

13

80XENS-700100-001 Handle cable 1 80XEN

100XEN-700100-001 Handle cable 1 100XEN

120XEN-700100-001 Handle cable 1 120XEN

140XEN-700100-001 Handle cable 1 140XEN

160XEN-700100-001 Handle cable 1 160XEN，160XENS

14 78XEN-760201-G03 Charger wire 1



59

5.3 control handle

Item Part No. Description Qty Serial No.

1 78XEN-750100-G00 Control handle 1

2 78XEN-750200-G00 Panel 4

3 78XEN-750301-G00 Panel sticker 1

4 78XEN-750302-G00 Handle body 1

5 78XEN-750400-G00
Emergency stop

switch
1

6 78XEN-750303-G00 Cover plate 1

7 78XEN-750500-G00 Buzzer 1

8 78XEN-750600-G00 Spiral wire 1

9

80095

10

11

Coifa de proteção 1

103030 conector 1

1

11

9

10

Não ilustrado

assistencia.tecnica
Linha

assistencia.tecnica
Linha

assistencia.tecnica
Oval

Não ilustrada

Placa  onboard


80XEN-203001

assistencia.tecnica
Linha

assistencia.tecnica
Oval

assistencia.tecnica
Oval

assistencia.tecnica
Linha

assistencia.tecnica
Linha



60

5.4 Control panel assembly

Item Part No. Description Qty Serial No.

1 GB/T 5783 M6×16 Bolt M6×16 2

2 GB/T 93 6 Spring washer 6 2

3 GB/T 97 6 Plain washer 6 2

4 60XEND-740200-G00 Control module 1

5 60XEND-400011-000 Control panel 1

6 60XEND-740504-000 Panel sticker 1

7 78XEN-400004-G00 Chain 1

8 78XEN-740505-G00 Alarm lamp 1

9 GTHZ120-710400-G00 Key switch 1

10 GTHZ120-720700-G00
Emergency stop

switch
1

60XEND-740201-G01

11

11

DECAL COM MEMBRANA DO PAINEL 

assistencia.tecnica
Linha



61

6 Label

6.1 Label diagram



62



63

6.1 Label diagram

Item Part No. Description Qty Serial No.

1 78XEN-020024-000 Safety anchor 1

2

65XEN-020004-000 Rated load 1 65/120XEN

78XEN-020004-000 Rated load 1 78XEN

80XENS-020004-000 Rated load 1 80XENS

100XENS-020004-000 Rated load 1 100XENS,160XEN，160XENS

100XEN-020004-000 Rated load 1 80/100XEN

140XEN-020004-000 Rated load 1 140XEN

3 78XEN-020025-000 Safety belt hook 4

4 GXR1600-020012-A00 Trademark 2

5

65XEN-020001-000 Model number 2 65XEN

78XEN-020001-000 Model number 2 78XEN

80XENS-020001-000 Model number 2 80XENS

100XENS-020001-000 Model number 2 100XENS

80XEN-020001-000 Model number 2 80XEN

100XEN-020001-000 Model number 2 100XEN

120XEN-020001-000 Model number 2 120XEN

140XEN-020001-000 Model number 2 140XEN

160XEN-020001-000 Model number 2 160XEN

160XENS-020001-000 Model number 2 160XENS

6 78XEN-020008-000 Notice head guard 1

7 78XEN-020023-000 Crushing hazard 1

8 78XEN-020014-000 Maintenance instruction 1

9

78XEN-020022-000 Tire load 1 65/78XEN

78XEN-020022-000 Tire load 1
80/100/120/140/160XEN

80/100/160XENS

10 78XEN-020007-000 Tire change warning 2

11 78XEN-020013-000 Battery safety warning 1

12 GTHZ120-020012-000 Battery change Warning 1

13 78XEN-020003-000 Power disconnection 1

14 GTHZ120-020010-000 Presser foot warning 2

15 78XEN-020009-000 Reflective stripe 4

16 R960-020035-001 Lifting hole 4

17 78XEN-020020-000
Emergency descent

instruction
1

18 78XEN-020006-000 Brake release Instructions 1

19 65XEN-020005-000 Platform safety load 1 65/120XEN



64

78XEN-020005-000 Platform safety load 1 78XEN

80XENS-020005-000 Platform safety load 1 80XENS

100XENS-020005-000 Platform safety load 1 100XENS,160XEN，160XENS

100XEN-020005-000 Platform safety load 1 80/100XEN

140XEN-020005-000 Platform safety load 1 140XEN

20 GTHZ120-020008-000 Waterproof warning 1

21 78XEN-020015-000 Operation instruction 1

22 GXRX1600-020012-A00 Trademark 1

23 78XEN-020030-000 IPAF symbol 1

24 R960-020012-001 CE symbol 1

25 Nameplate 1



65

6.2 Label figure

65XEN-020001-000 78XEN-020001-000 80XEN-020001-000 100XEN-020001-000

120XEN-020001-000 140XEN-020001-000 160XEN-020001-000 160XENS-020001-000

80XENS-020001-000 100XENS-020001-000

65XEN-020004-000 78XEN-020004-000 100XEN-020004-000

320Kg=160Kg   +
705Lbs=353Lbs +

0m/s(0Km/h)

2

320Kg=240Kg   +
705Lbs=529Lbs +

12.5m/s(45Km/h)

1

400N(40Kg-90Lbs)

200N(20Kg-45Lbs)

020004

230Kg=70Kg   +
507Lbs=155Lbs +

0m/s(0Km/h)

2

230Kg=150Kg   +
507Lbs=331Lbs +

12.5m/s(45Km/h)

1

400N(40Kg-90Lbs)

200N(20Kg-45Lbs)

020004 020004

450Kg=290Kg   +
992Lbs=639Lbs +

0m/s(0Km/h)

2

450Kg=370Kg   +
992Lbs=816Lbs +

12.5m/s(45Km/h)

1

400N(40Kg-90Lbs)

200N(20Kg-45Lbs)

80XENS-020004-000 100XENS-020004-000 140XEN-020004-000

020004

380Kg=220Kg   +
838Lbs=485Lbs +

0m/s(0Km/h)

2

400N(40Kg-90Lbs)

020004

230Kg=70Kg   +
507Lbs=155Lbs +

0m/s(0Km/h)

2

400N(40Kg-90Lbs)

320Kg=160Kg   +
705Lbs=353Lbs +

0m/s(0Km/h)

2

400N(40Kg-90Lbs)

020004

65XEN-020005-000 78XEN-020005-000 100XEN-020005-000

320Kg=160Kg   +
705Lbs=353Lbs +

0m/s(0Km/h)

2

400N(40Kg-90Lbs)

113Kg=33Kg   +
249Lbs=73Lbs + 1

320Kg=240Kg   +
705Lbs=529Lbs +

12.5m/s(45Km/h)

1

200N(20Kg-45Lbs)

020005

230Kg=70Kg   +
507Lbs=155Lbs +

0m/s(0Km/h)

2

400N(40Kg-90Lbs)

113Kg=33Kg   +
249Lbs=73Lbs + 1

230Kg=150Kg   +
507Lbs=331Lbs +

12.5m/s(45Km/h)

1

200N(20Kg-45Lbs)

020005

450Kg=290Kg   +
992Lbs=639Lbs +

0m/s(0Km/h)

2

400N(40Kg-90Lbs)

113Kg=33Kg   +
249Lbs=73Lbs + 1

450Kg=370Kg   +
992Lbs=816Lbs +

12.5m/s(45Km/h)

1

200N(20Kg-45Lbs)

020005

80XENS-020005-000 100XENS-020005-000 140XEN-020005-000

020005

320Kg=160Kg   +
705Lbs=353Lbs +

0m/s(0Km/h)

2

400N(40Kg-90Lbs)

113Kg=33Kg   +
249Lbs=73Lbs + 1

020005

230Kg=70Kg   +
507Lbs=155Lbs +

0m/s(0Km/h)

2

400N(40Kg-90Lbs)

113Kg=33Kg   +
249Lbs=73Lbs + 1

320Kg=160Kg   +
705Lbs=353Lbs +

0m/s(0Km/h)

2

400N(40Kg-90Lbs)

113Kg=33Kg   +
249Lbs=73Lbs + 1

020005

78XEN-020006-000 78XEN-020007-000 78XEN-020015-000 78XEN-020020-000

020006 020007
020015

020020

78XEN-020008-000 78XEN-020009-000 78XEN-020014-000 78XEN-020023-000

020008
920009

020014

在进行维护或修理前，请使用安全臂；

只有平台空载情况下允许使用安全臂。

Engage safety arm before performing

maintenance or repair.

Do not engage safetyarm unless

unload plaform.

挤压危险

与活动的剪刀叉接触可

能导致死亡或严重受伤

Crushing Hazard
Dead or serious injury
can result from contact
with moving scissor arms

020023



66

78XEN-020022-000 140XEN-020022-000 78XEN-020024-000 78XEN-020025-000

轮胎载荷

020022

轮胎载荷

020022

平台共设有四个锚点,每个锚点限一人使用

 There are four safety hooks ,
 Each hook restraint one person.

020024 020025

78XEN-020003-000 78XEN-020013-000 GTHZ120-020012-000 GTHZ120-020010-000

020003 020013

GTHZ120-020008-000 78XEN-020030-000 R960-020012-001 R960-020035-001

020025

GXR1600-020012-A00 GXRX1600-020012-A00



67

HANGCHA GROUP CO., LTD.

■ Address: 666 Xiangfu Road, Hangzhou, Zhejiang, China
■ Fax: 0086-571-88926789 0086-571-88132890 ■ ZIP：311305
■ Web：http://www.hcforklift.com ■ E-mail：sales@hcforklift.com




